

ARUPPUKOTTAI SRI JAYAVILAS Pvt. LIMITED

YARN TEST REPORT

NOMINAL COUNT	30/1 PC COMBED
	65% POLYESTER + 35% COMBED COTTON
Actual Count	30.62
CSP	4132
Count CV%	1.44
Strength CV%	4.51
Imperfections Results	
U%	10.71
Thin / km -50%	2
Thick / km +50%	76
Neps / km +200%	157
Total Imperfections	235